(3
AquaCleanse
Solutions

)

Abigail Parnell
Brandy Parks
Cole Niblett

Olivia Broussard

December 4, 2015




INEFOAUCTION. .. et st s s s s et et et e se s es s e e e e s 6
Problem STatemeNnt........cco o e 7
MISSION STAtEMENT. ..t e e e e 7

CUSTOMET REQUINEIMENTS .. it ittt sttt e ste e aae e a e s eaaeeanabes e eaes 8

StAtEMENT Of WOTK... oot e s 10
ADSTIACT ... .ottt e e et r s e e e e et e e 10
SCOPE OF WOTKu.utietieecte ettt ettt ettt ste et st r e sae et e saeeenaeeereeennees 10
LOCALION OF WOTK..uuiiieieiesie ettt et st st st st st st ese e aenae 10
Fall Performance Of WOrK.......ccccrrrenene ettt et s 11
Deliverables SCheduUle.........o i e 11
JAo o=t o) =T o [ol O g (=T T TP 12
KEY ASSUMIPTIONS...cc ittt ettt re e et e e st ee s e sre e e s s reae s ssaneaen s 12
[...]
T ST/vZ/TTanL ST/9T/TT uow skep ¢ Hoday |led [euld | ak |
ET'6'8'L'9'S'TT  ST/ET/TTUY  ST/B/TT uow shep g Jeiq uoday ||ed L
ST/9/TT 1S ST/9/TT 144 hep 1 BINMYINIIS UMD e BUE oM ‘| gy
LN I3 ST/9/TTH  ST/9/TTHY Aept ajeq uonejuasald [euly ‘oz |
1 ST/S/TTNYL  ST/T/TT Uns sAep § uoIEIuasald Wiadiamog adedald 4
L] ST/Z/TT O ST/Z/TT Uaw Aep 1 LRSS YUM 193N 4 | o |
WL L€ ST/S/TTNUL ST/TZ/0T Pam shepz1 ufisaq Adeuw-alg e |
£ ST/EZ/OT ML ST/TZ/0T pam shep € 20 A 40 JUE WYeS e |
- S'v'eT  ST/0z/oTanL sT/oz/oTant Aep T NSO 3¢ J3rieg Yim Funasiy A
= ST/9T/0T U ST/ZT/OT Uow shep g sisAjeuY [ea1uya ] | s
€7 STBT/OT U ST/ET/OTANL shep g Jioday Joys o | & |
€ ST/ET/oTanL ST/ET/OTANL Aept uBLWysald yum Sunasy oy
1 st/zr/oTuom  ST/SE/EMd sAepzr sudisaq jenu| e |
gt T ST/¥Z/ENUL ST/8T/G 1A skep § MaAaY aInjesay e
STALT/6 UL ST/ET/6 Nyl hep T 18nieg yum Fupaapy 4
L8 | m| L8 [ m| 8 | L4 WL apoj
Bk _.i._ o0z | 29280 | LT 4,00 Bty | LI L us|Wing LN L Aol

37




Engineering Specifications

A few broad specifications that will be key to the design process are known. One of
these is trailer axle payload. From what we have seen, most trailers around the size that we are
looking at will have either a 3,500 or 5,200-pound axle payload. Dual axle trailers are an option
as well. Regardless, we will need to keep the weight of our trailer in mind, especially if we

expect to carry any water within the system while traveling.

Another specification that the design team is considering is the electrical power
consumption of our display. Most definitely, the trailer should be functional off a single 120
Volt plug in power source. However, we are also considering the practicality of running our
system off one or two 12 Volt car batteries. This would allow the trailer to be displayed in any
environment, regardless of the presence of electrical outlets. This would provide less power to

the display, and is unclear at this point if it would be a sufficient power supply or not.

At this point, we expect the flow through our system to be around 3 gallons per minute.
This will allow the system to run on a small centrifugal pump, and will provide enough flow that

moving water will be visible within the unit operations.

The trailer size is expected to be a maximum of 12 feet long. From an economic
standpoint, a 12-foot trailer would be the least desirable choice; however, it would provide
plenty of space and payload requirements. As our design begins to come to fruition, trailer size

will most likely be moderated down to the 8-10 foot long range.

38




BAE 1012 Team Projects

Every year, the BAE senior design class is paired with the freshmen-level BAE 1012 class,
and senior design teams are expected to give two freshman teams design projects which will
help with the senior design teams own project. AquaCleanse Solutions had the opportunity to
work with two freshman design teams, and posed them with the task of generating CAD models
for the Clarifiers and Aeration Basins that would be used in the system display. Below are the

problem statements that were given to the freshman teams.
Project 1: Design of a scale model primary clarifier

The senior design team would like one BAE 1012 design team to design a scale model
primary clarifier. This functional model will be used on the final display and would serve to give

an accurate representation of how a clarifier works. Some of the requirements are as follows:

° The model would need to be hydraulically similar to a normal clarifier. For
instance, with a design flow rate, the clarifier would have some amount of hydraulic
retention time.

° Model needs to be mechanically similar. For example, sludge scraper blades and
skimmer arms must be present and have the potential to be driven by an electric
motor.

° Finally, the model must be visually accurate. Same scraper blades and rake arms
as mentioned before, but other clarifier components such as sludge discharge pit,
walkway, scum baffle, etc. should be included in the design. In addition, since this is for
an educational display, it would be great if even the submerged parts of the model
were visible to observers. Therefore, the structure of the model should be designed

with clear materials, such as Plexiglas.
Project 2: Design of a Scale Model Aeration Basin

The senior design team would like the other BAE 1012 design team to design a scale

model aeration basin. This functional model would be used on the final display and would serve

39




to give an accurate representation of how an aeration basin works. Some of the requirements

are as follows:

° The model would need to be hydraulically similar to a normal aeration basin.
This means that with a design flow rate, the basin would exhibit some amount of
hydraulic retention time.

° Model needs to be mechanically similar. For example, most aeration basins have
a grid of air diffusers at the bottom of the reservoir to support bacterial growth with
added oxygen. This model would need to have the potential to diffuse air into the
water with the addition of a compressor or other air supply.

° Finally, the model must be visually accurate. Tank dimensions, air diffusers,

multiple reservoirs, and clear materials will be in the design process.

40




Appendices

Federal Motor Carrier Safety Administration (FMCSA). (2014). Federal Motor Carrier Safety

Regulations. Retrieved from http://fmcsa.dot.gov.

2012 National Electrical Safety Code (NESC). (2012). Institute of Electrical and Electronics
Engineers. Retrieved from http://standards.ieee.org/index.html.

41



http://fmcsa.dot.gov/
http://standards.ieee.org/index.html

Works Cited

Books

Bhattacharyya, B. & Banarjee, R. (2007). Environmental Biotechnology. New Delhi, India.
Oxford University Press.

Besselievre. (date?). Industrial Wastewater Treatment.

Waites, Morgan. (2001). Industrial Microbiology: An introduction. Malden, MA.
Blackwell Science.
Patents

Bahler, C. T. 2008. Model and Method for Simulating Water Treatment. U.S. Patent No.
20080020360A1.

Hoffmann, M. R. Aryanfar, A. et al. 2014. Self-contained, pv-powered domestic toilet

and wastewater treatment system. U.S. Patent No. 20140209479A1.

F k3, $8%H1E. 2004. Demonstrating model for municipal sewage and middle water

reuse apparatus. China Patent No. 2650270Y.

MR, EE W, RESE, HIEX . 2011. Water supply and sewerage work object

teaching model. China Patent No. 202075901U.

F 1EHJ . 2007. Demonstrator for municipal sewage treatment. China Patent No.

2904175Y.

Online sources
Educational Groundwater Flow Models. 2015. enVision Environmental Education.

Available at: http://www.envisionenviroed.net/

EPA. 2012. Guidelines for Water Reuse. Available at:
http://nepis.epa.gov/Adobe/PDF/P100FS7K.pdf

FAO. Wastewater Treatment. Available at:
http://www.fao.org/docrep/t0551e/t0551e05.htm

Floridaswater. 2015. STEM and Education. St. Johns River Water Management District.

Available at: http://floridaswater.com/education/

42



https://patents.google.com/?inventor=Carlene+T.+Bahler
https://patents.google.com/?inventor=Michael+R.+Hoffmann
https://patents.google.com/?inventor=Michael+R.+Hoffmann
https://patents.google.com/?inventor=Michael+R.+Hoffmann
https://patents.google.com/?inventor=Michael+R.+Hoffmann
https://patents.google.com/?inventor=%E7%8E%8B%E6%B0%B8%E6%96%B0
https://patents.google.com/?inventor=%E9%83%AD%E6%99%BA%E5%8C%96
https://patents.google.com/?inventor=%E5%A7%9A%E5%BB%BA%E5%B9%B3
https://patents.google.com/?inventor=%E5%B4%94%E5%AF%8C%E4%B9%89
https://patents.google.com/?inventor=%E6%9C%B1%E5%B9%B8%E7%A6%8F
https://patents.google.com/?inventor=%E9%BB%84%E5%8D%8E%E5%9C%A3
https://patents.google.com/?inventor=%E7%8E%8B%E6%AD%A3%E5%89%8D
http://www.envisionenviroed.net/
http://floridaswater.com/education/

GARVER



K

Abigail Parnell - Brandy Parks - Olivia Broussard - Cole Niblett



=======
17 7 ]
T T T ]

eW

' 3
O O
> O
O w
2 0
e.nk,s
® AT
FURT - O
= § Az
3 0 RS
= 8 3 T 8
2 B Q5 n
o O O x| @
E-aoR o . 2
a..l.nSC
Wboo.m
.oOCCD



PROJECT SPONSOR

* Garver Engineering

* Multi-disciplined firm

* Headquarters: Little Rock, AR

* Point of contact: Mary Elizabeth Mach, PE

e Norman, OK office
« 2006 OSU BAE Graduate



PROJECT INTRODUCTION

* Design a wastewater treatment educational display
* 4th and 5th grade students
* Trailer-mounted
* Hydraulically similar to a WWTP
* Vertical
* Aesthetically pleasing
* Interactive

 Venues: Classrooms, fairs, conventions

* Build table top model



-

- WASTEWATER TREATMENT OVERVIEW

* Pretreatment 7’ F
* Inorganic solids ‘
* Bar screens, grit removal
* Primary Treatment

e Sedimentation

* Secondary Treatment
* Biological
 Tertiary Treatment
* Chemical/UV disinfection

* Reuse/Discharge



\

8

FALL SEMESTER OVERVIEW

* Initial concepts and designs

* Research wastewater treatment theory
 Stillwater WWTP Tour

* Component selection/sizing

* Technical specs

e Cost estimates

* Freshman Design Teams




-

ZENSPRING SEMESTER SCOPE & OBJECTIVES

* Revise conceptual designs

* Examine hydraulic accuracy
* Technical/Electrical specs
* Materials/Fabrication Estimate

e Deliverables

* “Table-top” model



ECTION OF UNIT OPERATIONS

> gaiiie . N = S —— Lt
om rall semester:

~ * Mechanical bar screens

e Grit removal basin

* Primary clarifier
* Aeration Basin
* Secondary clarifier

e UV disinfection

e Reuse



10

SIZING OF UNIT OPERATIONS

' Geometric Similarity * Scaled Stillwater WWTP
» Dynamic Similarity * 1=1:100
» Reynolds/Froude Numbers ° Space Availability




11

SIZING OF UNIT OPERATIONS

Stillwatex WWTP

Unit

Bar Screens
Grit Chamber

Clarifiers
(Secondary)

Aeration Basins
UV Basin

Characteristic
Length

28’
17°

125°

191°
50’

1:100 Scale

Characteristic
Length

Unit

Bar Screens 3”
Grit Chamber 27’

Clarifiers

Aeration Basins
UV Basin



SIZING OF UNIT OPERATIONS

Stillwatex WWTP

Unit

Bar Screens
Grit Chamber

Clarifiers
(Secondary)

Aeration Basins
UV Basin

Characteristic
Length

28’
17°

125°

191°
50’

Prototype System

Characteristic
Length

Unit

Bar Screens 12”
Grit Chamber 9

Clarifiers

Aeration Basins
UV Basin

12



HYDRAULIC MODEL FLOW DIAGRAM
4'x 8 Area ——

Aeration Basin/

= Clarifiers

X UV Basin
Grit Removal Basin

Pump
Bar Screen Basin /

— Reservoir

L,




-

* Pump operates at ~4-6 GPM

* Gravity veins must carry same

flow

* Manning’s Equation

Parameter Value
Pipe Diameter (in.) 0.75

Manning’s Roughness, n 0.01

Slope (ft/ft) 0.25
Percent of Full Depth Flow 100%

359 HYDRAULIC CALCULATIONS

Output
Wetted Perimeter (in.)
Flow Area (in?)

Hydraulic Radius (in.)
Velocity (ft/s)
Flow (GPM)

Value

14



Zgrit +

HYDRAULIC CALCULATIONS

: VZ - VZ
Pgrit Pclarifier e hf
) 4 2g

Y T Zg T hp = Zclarifier +

hp s (charifier e Zgrit) + hf

L V? 2
hf n fBE"‘ Kvalve@

f =.025 KvalveNZO

15



HYDRAULIC CALCULATIONS

Pump Curve System Curve
Flow (GPM) Velocity (ft/s) Head (ft) | Friction Loss (ft) H, (ft) H stem (1)
5.2 3.8 5 4.89 2 6.89
4.43 3.2 10 3.55 5.55

2.36
2.00

1.41 1.0 30 0.36
0 0.0 0.00

2

3.05 2.2 20 1.68 2 3.68
2
2



HYDRAULIC CALCULATIONS

—System Head ==Pump Curve

S
o

w
o

£
© 20
©
)
I

3
Flow (GPM)




&
)
©
T
| -
O
O
=
T
| -
©
>
I

HYDRAULIC GRADE LINE

Throttle
Pipe Lo

> Valve
SS

Cl

ariiier

Inlet







Sl

hs"_—
-*-

HYDRAULIC MODEL FABRICATION

+ Clarifiers: . Dayton Centrifugal Pump




HYDRAULIC MODEL FABRICATION

e Basins  Grit removal chamber

21



B

-

- >
-V—

- . -
. 1‘-

.

.
.
.
.
.

s rsresanunn

P

.
.
.
.

,". -
. v
|pn"8

‘s .

asin

.
.
.
.
.
.

Cesasnvannnne

R N TR N

Sedrrennsanennuea

LR R R S R

tas e vt san

22






-—

- CONCLUSIONS FROM HYDRAULIC MODEL

e

* Dynamic similarity not reasonable

* Flow-through system is inconvenient

* Operation & maintenance

* Keep target audience in mind



DESIGN REVISIONS

* Needed more flow control-> “Flow Loop™
- “Compartmentalized™ units

» Simplifies drainage, storage, operation

e Some units don’t even need flow

e UV and aeration basin

* Move toward educational product

25



.l‘

p =Flow Direction
P4 =Ball Valve

FINAL DESIGNS

Bar Screen Basin

Gt Removal
Basin

Clarifier

To
Recirculation

To

Recirculation

To

Recirculation

26



FINAL DESIGNS

|

TEM NO. | PART NUMBER DESCRIPTION
base 5 X 17X.21 ACRYLIC
ends 5X7X.21 ACRYLIC

sides 7X16.58X.21 ACRYLIC

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN INCHES DRAWN BAE LAB
TOLERANCES:

FRACTIONAL* CHECKED

ANGULAR: MACH*  BEND +

TWO PLACE DECIMAL £ 01 | ENG APPR.

THREE PLACE DECIMAL + 005 = MFG APPR.

INTERPRET GEOMETRIC QA
TOLERANCING PER: COMMENTS:

MATERIAL SIZE DWG. NO.

FINISH A

DO NOTSCALE DRAWING SCALE: 1:8 WEIGHT: SHEET 2 OF § |

|




FINAL DESIGNS

@0.13 THRU THIS SIDE

_(0.38THRU BOTH
‘ _$0.38 THRU BOTH

CUT FROM SQUARE TUBE

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN INCHES DRAWN BA E LA B
TOLERANCES:

FRACTIONAL# CHECKED

ANGULAR: MACH:  BEND =

TWOPLACEDECIMAL + 01  ENGAPPR.

THREE PLACE DECIMAL *+ 005  MFG APPR.

INTERPRET GEOMETRIC QA
TOLER, PER: €
[OLERANCING PER: co NTS:

MATERIAL
2INCH SQ TUBE 1-REQD.

FINGH

SIZE DWG. NO.

DO NOTSCALE DRAWING SCALE: 1:4 WEIGHT: SHEET 1 OF 1

1




UNLESS OTHERWISE SPECIFIED:

DIMENSIONS ARE IN INCHES
TOLERANCES:

FRACTION

ANGULAR:MACH:  BEND *
TWO PLACEDECIMAL = 01
THREE PLACE DECMAL + 005

INTERPRET GEOMETRIC.
TOLERANCING PER:
MATERIAL

FINGH

DO NOTSCALE DRAWING

DRAWN
CHECKED
ENG APFR.
MEFC APPR,

QA

COMMENTS:

FINAL DESIGNS

UNLESS OTHERWISE SPECIFIED:

T
|
1
|
|
|
|
|
|
|
1
|
|
|
|
|
=1

BAE LAB

SIZE DWG. NO.

SCALE: 1:12 WEIGHT: SHEET 1 OF 14

|

line up these two holes

DIMENSIONS ARE IN INCHES

TOLERANCES:

FRACTIONAL+

BEND +
+ .01
*.005

THREE PLACE DECIMAL
INTERPRET GEOMETRIC
TOLERANCING PER:

TWO PLACE DECIMAL
MATERIAL

ANGULAR: MACH

SECTION &k

4

SCALE 1

DO NOTSCALE DRAWING







- FINAL DESIGNS

PARSEL Standard Servo
Connector

Red (+)

Hextronik Sexrvomotor

Black ()

\ [J (] [J
Yellow (Signal) Spec1f1cat10ns

X -

S 2
S

uA pUD A
H3IMOd
ounpJy

22 OUINPIE MMM

Weight (g)

Torque (kg)

" | Speed(Sec/60deg)

int pos=

void setup() {
myservo.attach (3) fattaches the serw

1

void loop() {
for (pos=0; po: 8 from 0 degrees 180 deg i f 1 degree



BENEFITS OF REVISED DESIGNS

o\

» Simplifies drainage, storage, operation, maintenance
 Flexibility 1in display arrangement

 All units receive flow from one pump

* Flow control at every point

* Electronics functional with one standard wall plugin

32



’ - +Relatable beginning for target audience
* lights and moving parts used

* Able to interact with bar screen portion




= INTERACTIVITY/EDUCATIONAL ASPECTS

* Usage of posters with relevant information and
component functions

* Wastewater treatment scavenger hunt

* Educational Value

34



Fher o hen Netimmenes T arimt Criatey

.- ® . e e e . o o - —

bt s d Bod P b e .

—— -—— -— - oq

T e v g me—
. TB L A — p——— . —— g w S B Sy P -

R T A —

PRI A & S ™

O —— g § S—— ——— b S S v P GO —

e tan e e e s A B —
A e — B - ———
e - S Sw e e Sy B ®. Y
TP e e ——— .y V.
. - = e ——

B o *e Pr — — o e -

"

A e e e

..... ¥ ¢ St v W v gmn W e —— g

bon g P, S8 - Sl P .
4 OE® et s bt 2 Ve wr v — - r— -
i S — -
—— g 1 W hees bW L8 e S~
L I = LY N
.l e .

—— e emtag 8o - -
- o -
| A — - oe
- — M S wte S ab e ses gy sy
T - —— - . —— . - "
— . —

. ee mm—

Mernmon buiae

S a3 4 e BE 4 e e e - o -

— e b v e— — " By e O —
A S — - S— Y Wt -
YRS LN L e b aey pee et e S - A A
. — Lol e il L e R L

- - A b e a—— i Se— — — - Y
P8 s it — PY S S Swy e Sere
e e S e Gmm———— e fu W e .




COST OF HYDRAULIC MODEL

UNIT

DESCRIPTION MATERIAL COST

Clarifier and Grit

Removal PVC Pipe $10

Basins Plastic containers $5

Pipe Fittings Plastic/Brass $5

Pipe PVC ClearVinyl $1.79/ft
Pump - $105
Misc. - -
Total

36



= COST OF FINAL MODEL

DESCRIPTION MATERIAL OTY

Polycarbonate
(4°X4’ Sheet)

Pipe Plastic tubing

Component Fabrication

Pipe Fitting Brass fittings

Pump 1/10 HP
Misc. -

BAE Shop Labor -
Total

* Shop staff labor will be approximately 3 to 4 times more for
fabrication for others besides BAE senior design students.